



PennDOT/NECEPT Technician Certification program

Test Results

Grading Agency: PSU Survey Research Center	Grading Date: 2/5/2016
Course Name: Concrete Field Testing Technician Certification Program	Course Location: Harrisburg
Course ID: 1607	Test Date: 1/27/2016

ID	Total	Percent
5325	50	100%
512253	50	100%
512465	50	100%
512665	50	100%
558794	50	100%
5462	49	98%
22070	49	98%
511835	49	98%
511919	49	98%
558009	49	98%
558661	49	98%
558674	49	98%
51499	48	96%
511553	48	96%
511816	48	96%
512230	48	96%
512232	48	96%
512480	48	96%
558662	48	96%
558792	48	96%

ID	Total	Percent
558941	48	96%
5101	47	94%
22046	47	94%
51498	47	94%
511163	47	94%
512363	47	94%
555398	47	94%
558663	47	94%
51475	46	92%
511941	46	92%
512361	46	92%
555660	46	92%
558684	46	92%
511828	45	90%
511940	44	88%
511992	44	88%
5327	43	86%
512225	43	86%
558775	43	86%
557845	41	82%